
© Copyright as part of the January 1982, JOURNALWATER POLLUTION CONTROL

Municipal wastewater
reclamation by reverse
osmosis-a 3-year case study
Michael K. Stenstrom, John R. Davis, James G. Lopez, Joseph W. McCutchan

Water is a scarce and valuable commodity in Cali-
fornia because of the arid nature of the region and the
uneven distribution of water with respect to both time
and space . The northern third of the state receives the
bulk of the rainfall . Moreover, the majority of the
state's rainfall occurs during several winter months,
often producing flood or near-flood conditions in winter.
The late spring, summer, and fall are often devoid of
any rainfall . The heterogeneous distribution of water
resources has resulted in the development of the largest
system of canals and reservoirs for water resources
management in the world . In spite of this highly de-
veloped water resource management system, severe
water shortages are predicted before the year 2000 un-
less changes are made in water-use policy or the state's
agricultural economy.
To understand the potential need for wastewater rec-

lamation in California, it is useful to review California
water resources and demand . Asano et al.' have com-
piled some useful statistics . The total water demand in
California in 1975 (an average rainfall year) was 4.3
X 10'° m' (35 million acre-ft), of which 2.2 X 109 m'
(1.8 million acre-ft) was supplied by groundwater over-
draft, which increased to 7.6 X 109 m' (6.2 million acre-
ft) in the drought year of 1977, and is anticipated to
reach this level during average rainfall years by the year
2000. A continued groundwater overdraft of this mag-
nitude cannot be tolerated without drastic and unac-
ceptable changes to the environment . Clearly, other
sources of water and water conservation measures are
needed.

Sufficient data were gathered to formulate
a model that can determine an
economically optimal design .

One method of providing additional sources of water
is through wastewater recycling . In 1975, approxi-
mately 3.8 X 109 m' (3.1 million acre-ft) of municipal
wastewater was produced, of which 68% or 2.6 X 109
m' (2.1 million acre-ft) was discharged to saline

January 1982

FEDERATION, Washington, D. C. 20037
Printed in U. S. A. H

water . ' ,2 Moreover, the quantity of wastewater dis-
charged to saline water is anticipated to increase to 4.6
X 109 m' (3.7 million acre-ft) by the year 2000 . It has
been estimated that 3.1 X 109 (2.5 million acre-ft) of
this wastewater could be reclaimed and used for ben-
eficial purposes .' , ' Therefore, it is apparent that one
excellent source of additional water during the pre-
dicted water shortage is wastewater recycling, which
could reduce the projected year 2000 shortfall by ap-
proximately 40%.

Presently there are several full-scale wastewater re-
cycling projects in California . Prominent among these
are the surface spreading operations by the County
Sanitation Districts of Los Angeles,' and the direct in-
jection program at Water Factory 21 in Orange County.'
During 1978, these projects and several smaller ones
recycled a total of 2.2 X 10' m' (0.184 million acre-ft)
of treated wastewater .
The majority of this reclaimed wastewater was pro-

duced by advanced, technologically sophisticated treat-
ment plants, embodying the best available treatment
technology . For example, Water Factory 21 uses high-
lime coagulation, ammonia stripping, recarbonation,
carbon adsorption, and reverse osmosis to treat acti-
vated sludge plant effluent prior to injection . The need
for such advanced treatment arises from the potential
public health hazards of partially treated wastewater.

There are other applications for recycled wastewater'
where such advanced treatment may not be required .
For example, industrial reuse for such applications as
cooling tower make-up, irrigation of agricultural and
non-agricultural lands (freeway medians and borders,
parks, golf courses, etc . ), and construction do not nec-
essarily require such advanced treatment. In many cases
the total dissolved solids (TDS) and bacterial quality
(as measured by coliform counts) represent the only
challenging treatment objectives. Therefore, some types
of desalting and disinfection process may be the only
requirement in recycling municipal secondary effluent .
Moreover, simpler, lower-cost treatment plants will al-
low more widespread use of wastewater recycling, and
will assist in meeting recycling goals .

43



Stenstrom et al .

This investigation is an example of the use of simplest
technology to achieve recycling objectives . A 3-year
case study of a small, tubular reverse osmosis (RO)
pilot plant is presented, with associated plant experience
and operating data . A systems analysis to determine the
economically optimal water reclamation plant config-
uration is also provided .

PILOT-PLANT DESCRIPTION
The pilot plant is located at the Las Gallinas Valley

Sanitary District, north of San Rafael, in Marin
County, Calif . The district operates a secondary treat-
ment facility using 2-stage trickling filters and clarifi-
cation . The total plant flow rate ranges from 0.065 m3 /
s to as high as 0.44 m3 /s (1 .5 to 10 mgd), depending
on season and weather . The trickling filters are loaded

,; at approximately 1 .17 X 10-4M3/M2.sec (11 mgd/acre)
and 1 .35 kg of 5-day biochemical oxygen demand
(BODS per cubic meter (84 lb BODS/1 000 ft') of me-
dia . The plant receives almost 100% municipal waste-
waters .
The 0.63-1/s (10-gal/min) RO pilot plant is com-

posed of 160 3.05-m (10-ft)-long tubes, with an internal
membrane diameter of 2.23 cm (0.88 in) . Each mem-
brane has an approximate area of 0.208 m2 (2.24 sq ft) .
Cellulose acetate membranes are used exclusively and
are made by the pilot-plant operators using a cellulose
acetate formulation, and membrane curing tempera-
tures of 88 to 90OC . The total membrane area of the
unit is 33.3 m2 . Figure 1 is a schematic diagram of a
typical membrane; the membrane casting procedure
and construction techniques are no different than those
used in earlier studies at the University of California,
Los Angelesb-8 and are similar to the original mem-
branes reported by Loeb and Sourirajan9 in 1960. The
membranes are cast at the Department of Water Re-
sources Firebaugh facility .
The membranes are all arranged in a series, single-

stage configuration . A triplex positive displacement
pump is used to pump feed water and can be operated

TUBE COUPLER

MALE COUPLING

44

2.54m (1 M .1 O.D. TITANIUM
SUPPORT TUBE
10.0611 an .OAX 1 .. wall

	

I CELLULOSE ACETATE MEMBRANE

PRODUCT WATER
(PERMEATE)

3 WRAPS OF DACRON

REVERSE OSMOSIS TUBULAR SECTION

PLASTIC COLLECTOR PIPE
0.100 RR 10.0026 b.1 DIA. HOLES

Figure 1-Schematic diagram of a typical membrane (after
Goel and McCutchane).

over a range of 14 to 55 atm with flow rates ranging
from 0.13 to 0.75 1/s (2 to 12 gal/min) . The work re-
ported herein was all performed at 40.8 atm and the
feedwater flow rate was normally 0.404 1/s (6.4 gal/
min), providing an inlet Reynold's number of approx-
imately 23 000 and an inlet velocity of approximately
1 .05 m/s (3.4 ft/sec) . The unit was also equipped with
automatic flow-reversal valves and spongeball cleaning
facilities .
The RO pilot plant was originally placed in operation

in April 1976 treating trickling filter effluent, filtered
by a 762-mm (30-in .) diameter, multimedia filter. This
filter was installed and operated by the Marin Munic-
ipal Water District (MMWD) to provide a recycle
water source . Subsequently, MMWD installed a second
filter to increase their recycling effort . The RO unit
operated in this manner until May 1979, when a
smaller, 24-in . diameter, mixed-media filter was in-
stalled and dedicated to pretreatment of RO feedwater.
No coagulating chemicals were used until after May
1979. The recycled water from MMWD filters was used
for landscape irrigation and construction projects
through the drought of 1977, and has continued until
the present; MMWD should be consulted for further
information regarding their work .

This initial period from April 1976 to June 1979 was
devoted to the development of membrane cleaning tech-
niques and endurance testing of the RO membranes
and equipment . The original cleaning technique was
restricted to spongeball cleaning without chemical
cleaning agents . During cleaning, the unit was always
depressurized and flushed with tap water or RO product
water (later containing cleaning chemicals) . Beginning
in April 1977, a 2-hour enzyme detergent flush was
initiated. In June 1977, the detergent flush was stopped
and a citric acid flush was begun. Combinations of
cleaning techniques were evaluated until March 1978,
when a final cleaning procedure, consisting of 1-hour
flushes with citric acid and detergent followed by
spongeball cleaning, was developed . Table 1 is a sum-
mary of the final cleaning procedure .

In March 1978, chlorination of RO feedwater was
begun, and in May 1978, pH control of feed water was
started . Operation continued in this fashion until June
1979, when improved pretreatment facilities were placed
in operation . From June through July 1979, feed water
was pretreated using direct filtration with cationic or-
ganic polymer . In July 1979, a 1 .7-m (5.5-ft)-diameter
clarifier was installed and inorganic coagulants were
used. The mixed-media filter was operated at 2.17 1/
m2 . s (3.2 gal/min/sq ft) filtration rate and backwashed
at 10.2 to 13.6 1/m2 . s (15 to 20 gal/min/sq ft) after
a 2-minute surface wash . Backwashing was performed
automatically on a timed cycle. Usually backwashes
were performed every 12 hours . The filter was operated
at the 2.17 1/m2 . s (3.2 gal/min/sq ft) rate indepen-

Journal WPCF, Volume 54, Number 1



Table 1-Final weekly cleaning procedure.

Operation

Citric acid flush

Enzyme detergent
flush

Spongeball
cleaning

Spongeball
cleaning

3. DIR[tt FR?INIFTION[MAY vALV[

D;~ ETO ol:m:L
-MEDIA FILTEN INFLUENT

'NINE
TO D-L

E'INAN1°;ND-
;; FF;~=o`D-L
1.

	

ID
NUE_._

January 1982

Procedure

Add 250 g citric acid to 190 I tap water or RO
product water at ambient temperature.
Solution is circulated through RO unit at
approximately 0.315 1 /s for 1 hour.

Add 500 g commercially available enzyme
detergent to 190 gal tap water at ambient
temperature and circulate through the RO
unit as before for 1 hour.

After chemical cleaning, 10 spongeballs (3 .8
= cm) are introduced into the RO feed at
approximately 1-minute intervals and allowed
to pass through the unit at approximately
0.52 m/s.

After approximately 70 hours of operation, the
unit is depressurized and spongeball cleaning
is repeated.

dently of the RO feed rate . Excess water was discharged
with the Las Gallinas Valley Sanitary Districts effluent.
The commercially available media consisted of 1 .0- to
1.2-mm size distributions of anthracite coal, a 0.42- to
0.55-mm size distribution of silica sand, and a 0.2- to
0.3-mm size distribution of garnet sand .
The clarifier was operated at 0.63 1/s (10 gal/min)

also, giving an overflow rate of 24.8 m3/m2 - d (610 gal/
sq ft/day) . Sludge was manually withdrawn on a pe-
riodic basis.
The entire pilot plant, with the exception of cleaning,

chemical makeup, and data collection, operated on an
unattended, automatic basis. Operational attention was
restricted to a daily check and daily data collection 5
days per week . Cleanings were normally performed on
the remaining 2 days (usually Monday and Thursday) .

RO UNIT

Figure 2-Schematic flow diagram of the reverse osmosis pilot
plant with pretreatment facilities .

w

10

0

20

16

a

9

0

1 . DETERGENT CLEANING MOUN
3 . CITRIC ACID CLEANING MOON
3 . RETURN TO DETERGENT CLEANING
" . FINAL CLEANING n1OCEDURESEAM
E . CNLORINATIONMGM

O

s . w CONTROL MGUN

	

0-~ . AUTO ~EULLINDM :OUN
IL DIRECT FILTRATION PNTN COAGULATION
"GUM

	

0
9. CLARIFICATION MGUN

AFTER CLEANING FLUX
aEFORE CLEANING FLUX

6

2
03

1 -1

j"0 CP

	

I?
(90

00

00

0

50 110 170 330 390 360 .102

ELAPSED OPERATING TIME (ho,n)

Figure 3-Membrane fluxes before and after cleaning versus
operating time.

The total amount of operator time averaged about 2
hours per day.

Table 2 summarizes the various changes in operation
of the unit.

Figure 2 is a schematic flow diagram for the entire
RO plant with pretreatment facilities .

EXPERIMENTAL RESULTS

Process Design

Flux decline and effects of cleaning. The early results
with the unit were disappointing in that very low re-
covery rates were obtained. The recovery averaged
about 25% with fluxes in the range of 7.6 to 8.5 1/m2 .
h (4.5 to 5 .0 gal/sq ft/day) . The spongeball cleaning
was effective at first in that fluxes were increased from
approximately 8.5 1/m2 . h before cleaning to approxi-
mately 15 to 17 1/m2 - h after cleaning . After approxi-
mately 8 000 hours operation, the flux before cleaning
decreased to approximately 6 1/m'-h, whereas the flux
after cleaning could only be restored to about 7.1 to 7.6
1/m2 h . This rapid deterioration resulted from the ac-
cumulation of insoluble salts on the membrane surface
that could not be scrubbed with the spongeballs.
The use of the enzyme detergent partially restored

the membrane fluxes, but results were still disappoint-
ing . Starting in April 1977, the fluxes after detergent
and spongeball cleaning gradually increased from 6.8
to 7.6 1/m2 -h to a maximum of about 8.5 1/m2 h . On
June 20, 1977, the first citric acid cleaning was per-
formed, which restored membrane flux to 21 .2
1/m2 h . This flux after cleaning was maintained until
the end of September when flushing with the enzyme
detergent was resumed . The flux after cleaning grad-
ually declined and by December 1977, had declined to
the previous levels of 6.8 to 7 .6 1/m2 h . Beginning in
March 1978, the final cleaning procedures shown in

45



Stenstrom et al.

Table 2-Chronological summary of pilot-plant operation.

46

Date Hour Event

Table 1 were consistently used and flux after cleaning
again stabilized at about 21 .2 1/m2 - h . The results of
the improvements in cleaning technique can be seen in
Figure 3, which shows the before and after cleaning
fluxes for the entire period of the investigation . The
increases in flux from improvements in cleaning are
obvious. The increase in fluxes after January 1978 are
attributed to improved pretreatment, rather than
improved membrane cleaning .
Flux decline and effects of pretreatment. Improve-

ments made in recovery and flux maintenance after
January- 1978 are largely because of improvements in
RO feedwater quality . Chlorination of RO feed water
was begun in March 1978, and feedwater pH control
(pH controlled to approximately 5.5) was begun in May
1978, resulting in small increases in the before-cleaning
fluxes. Before-cleaning fluxes increased from approxi-
mately 6.8 to 10.2 1/m2 . h . The installation of the au-
tomatic spongeball devices in August 1978 coincide
with increases in before-cleaning fluxes to as high as

Comments

13.6 1/m2 . h . Unfortunately, the high before-cleaning
fluxes fell back to the 8.5 to 11 .8 1/m2 . h range during
the period from October 1978, to May 1979 . At present,
there is no explanation of this decreasing trend.
The use of chemical coagulation and clarification had

very large effects on both before- and after-cleaning
fluxes . Direct filtration with a cationic polymer, begun
on May 31, 1979, coincided with increasing trends in
both before- and after-cleaning fluxes . Both fluxes in-
creased to maximum values of about 23.7 to 42.41/m2 .
h, respectively, during the final phases of the study when
the inorganic coagulants were used .

During the last months of the study, a series of 24-
hour flux-decline tests were made using various con-
centrations of ferric chloride, alum, and organic co-
agulants . Flux-decline curves for representative 24-hour
tests for each coagulant, and uncoagulated, filtered
trickling filter effluent are shown in Figure 4. The flux-